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'87 WC Worlds Spec | annversary
60th Anniversary Limited KyaosHO

1:10 Scale Radio Controlled Electric Powered 4WD Racing Buggy
INSTRUCTION MANUAL
fHIL /BRI BRE

KCERARICCDHAZTZR BHRAICBED+RICERL TS,

Before beginning assembly, please read these instructions thoroughly.
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DOHRFERES U< BEHI—T—HREI TERAVALECLEE W, .
@ Take care not to lose parts or screws etc. when performing

. . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when ®
replacing parts. Users unfamiliar with maintaining and assembling ESHn
this model should contact their Kyosho distributor or hobby shop. e aA ConrRoL moooe
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ftilcZ 5 Z %40 / ITEMS REQUIRED FOR OPERATION

HIICIcnELGTIER

Tools required EATATROMREVICE. +HEELTIEEL,
:I,% CAUTION: Handle tools carefully!
’

[ *vy FMIASTVAIE ] [ —mewnTE ] FoEYY—
TOOLS INCLUDED | Tools ACCESSORIES

WAL VF MWoTtw1516ME/ 0TW152GME B>IARVF W BEEEER Hxoavy
Hex Wrenches DED DIV Needle Nose Plier Instant Glue Thread lock
) Shock Wrench “.@‘
1 L 2]
W/\T= @
Scissors 1

H No.36231
SPHAT7ITyI)—<—
SP KNIFE EDGE REAMER

— 1] in

— 11

TIUNIAARET, EE] ~15mmD
NHIFHTEBTETY,

No need to pre-drill!

Drills neat 1 ~ 15mm holes directly!

@9@

—

B+FLoF
Cross Wrench

BAHYZ2—FA47
Sharp Hobby Knife

[Z {7777\

BRAFRARSAN—

HWOoTW151GME@)/ OTW152GM @) @ Flat Head Driver " I:?;:it
e omm e )
Shock Wrench

o EROIBETT .
BEYEY b @For painting the body, |
Tweezers use polycarbonate N

paints for models!

2F v )Y —RIESC(RE— ROV bO—7—) ESEHE (7O0R) BRCEDY—R - =tk - 7\/7’#47\‘]_\

Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller). Suitable servos, receiver, battery & electric speed controller
O DF v MTIR2F v Y RIVIH—RIESCOTURHFBETT, WX EH mJ—R
@This kit requires a 2 channel radio control set with 1 servo and 1ESC. Transmitter Servo
O 7ORDOEENE. TAORIHBORAEESEICLTLEL, No 82273
@For more information on the transmitter, kindly refer to the —R KS-5031-09MW
instruction manual of the transmitter. SERVO
\
18~21m</ M
— ~ — ~4Zmm
B ETRNY T — W 7=
Battery Battery Charger mr7>7
AT B/ VYT U—I B F B E Electric speed
ERLTLEE, controller
Use the suitable battery charger
for your battery.
GAB4201. GAB1202P= R E T 2HE 4.
FNEHAEBR< fzGAC0100 Gens ace
No. 71322 KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH / \'w 71)— LiPo/\y 71— O7 72— % 3 ER
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery L C</Z&ELY,
No. 71324 KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH / \»w 7 1) — Always use battery protector WS
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery GACO0100 Gens ace LiPo battery L
No. GAB4202  Gens ace LiPo 4000 & kL— K/ \w % (60C/7.4V) protector when charging GAB4201 or Receiver
Gens ace LiPo 4000 Straight Pack (60C/7.4V) GAB1202P. No.82135
Syncro KR-331 1“;13);"
Bt—%—/ESC(RE—FOartO—>—) %Eﬁ%(ﬁﬁ:)
4 Motor / Electric speed controller Receiver MAX
— _— No.82146 35mm
72 <F—%2— Brushed Motor 723 L AE—42— Brushless Motor Syncro KRG-331
v A OfRER (BR)
No.37021 No.82245 No.37034 No.37051B Receiver
Le Mans E—42— HEAE—F/\TIR WRVUI-IVRTZYLR )V 240S ESC
(F752302—>) KA060-91W 75 E—%2—F £—%—13.5T/4WDH (60A/MAX13.52—>/) N
Le Mans MOTOR Bi7KESC 60A STS% LE MANS 240GOLD LE MANS 240S ESC W\
(Brushed/30Turn) KYOSHO SPEED HOUSE Brushless Motor 13.5T  (60A/MAX13.5Turn) Battery
KA060-91W Brushed WP < MAX
ESC 60A S-plug 2Bmm
73 A SR o5 N
K > S ' % < \ \ >
| .-‘\ MAX
W \ \ \> 50mm N < 90~140mm
J / 200mm
N J




37 THIME= / BEFORE YOU BEGIN
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Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction.
@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

Fv bk, BEPRIIES EXPIWIEENEZL A>TVWET,
<rEEW,

This kit contains screws and hardware in different metric sizes and shapes.
on the left side in each assembly step.

@/ \EBER D X / OTHER HARDWARE

3x10mm £X 3x12mm 45X 3mm Jvv—-Fvh
Screw F/H Screw Washer « Nut
3mm @ﬂ)mmmmmm
10mm 12mm

@ L X DIERE / SCREWS

EX FrvTER HIEX v hrER
Screw Cap Screw Flat Head (F/H) Screw Set Screw

mED5RHA

Explanation of the part number

HAHIITH

Assembly Instruction

SVFNTIRAFvIN—Y DEE
Part number of plastic parts with a runner.

OT267GM

& 0T267ﬂ

OT267H %

VAL

OT267GM
Servo Saver Set
H—REeg—N\—tvh

E2EU>Y
E-ring

m (@@ €pm @O0

——OT267GMO

T

SEAZSICIEEITRAS D FT DO THEREL THSHEIITT

Before using them, check the screws on the true-to-scale diagrams

4.8mm R—Jl 5x10mm N7 1>
Ball Ball Bearing

5mm

4.8mm 10mm

BIEZN—YHEy b ENTVW S RE
Part number by which different
parts are set selling.

| I

OT267GMO©

Servo Saver Tube
HY—Rt—N\—Fa2—7

_—0T267GMO®

OT267GMO
Servo Saver Spring
Y—Re—N\—=2T )5

©

—OT267GM®

OT267GMO®
Servo Saver Nut
H—Re—N\—Fvh

OT267GM
Servo Saver Set
H—ht—/\—tvh




Screws / %Y

1-S53003 x3
Set Screw M3x3
Yy hER

(@il

1-S54004 x2
Set Screw M4x4
Ty hEX

©(fm

1-S13005H x3
Button Screw(Hex/M3x5)
REVER

©)(jm

1-S13008H x19
Button Screw(Hex/M3x8)
REVER

©

1-S13012H x4
Button Screw(Hex/M3x12)
REVER

(o

OT271@ x2
Button Screw(Hex/M3x30)
RE2VER

©)

ORGO3B x8
O-Ring(P3/Orange)
oy

Ol

OT270@ x3
O-Ring SS-030 Black
oy

OTW101-03@/ORGO4SSBK x2
O-Ring (SS4/Black)
oUvy

OTW1300 x4
Adjuster O-Ring
TR RE—0YY

BRG014 x6
Shield Bearing(10x15x4)
= VRRT I

96508 x1
HG Joint Grease
HG Y34V MR

96510 x1

O@

Ol

©)mw

1-S33005H x6

Flat Head Screw (M3x5)
HIER

(0

1-S33008H x31
Flat Head Screw (M3x8)
HYIEX

()]

1-S33012H x8
Flat Head Screw(M3x12)
YIER

() mmmm

1-S33015H x16
Flat Head Screw(M3x15)
HIEX

(o]

1-S33018H x6

Flat Head Screw(M3x18)
HIERX

OT271@ x1

Flat Head Screw(M3x35)

HIER

©) o

1-S32606H x10

Flat Head Screw (M2.6x6)
HIEX

(©)

1-S32608H x5
Flat Head Screw (M2.6x8)
HYIEX

() m

1-S34010H x2
Flat Head Screw(M4x10)
HIEX

©d

O Jrmmmmm

1-S23018 x4
Cap Screw(M3x18)
FryTER

Ol

1-S23006F x2

Cap Screw(M3x6/Flanged)
FrvTER(TIVIM)

Oll—

0T2310 x5
Screw Pin (2x11xM4)

A7)1—E>

1-E025 x22
wé’,\%‘x‘zxi) 1-N4056FNB x1 E-Ring(E2.5)
Fwk ’ Nut(M4x5.6) Flanged Nylon EV>Y
Fyk 75VD FAOY
1-N3033N x15 ;-i?:&ég.O)
Nut(M3x3.3) Nylon 1-N404S5F x4 DV
Fyvk oy Nut(M4x4.5) Flanged

()]

Fv b M4x45) 75T

()|

OT2710@ x2
Flat Head Screw(M3x45)
YIER

Ol

96641 x3

3x5mm Shim (0.2mm)
BN

Ol

96642 x2
4x6mm Shim (0.3mm)
BN

Ol

96643 x2

5x7mm Shim(0.3mm)
PN

©

1-W300805 x6

Washer(M3x8x0.5)
Tyv—

96647 x6

10x12x0.2mm Shim
BN

Rubber Parts, ETC / Si1\—Ix—Y, ZDfth

©ll

BRGOO7F x2

Flange Bearing(3x6x2.5)
TIINT) T

Shield Bearing (4x7x2.5)
I—IVERTYYT

©l

BRGO003 x1
Shield Bearing(4x8x3)
Y=IVRRTIVT

BRGO002 x2

Shield Bearing(5x8x2.5)
I=IVRRTYY

BRGO001 x9
Shield Bearing(5x10x4)
I—=IVRRTUG

BRG006 x1

Shield Bearing(6x12x4)
= URRT) G

0T2700 x1
Sponge Seal
ARV IV=Ib
High Durability Ball Diff. Grease
BIAER—ILT7IUR

Grease
JUR

o
BRG1000 x8
1/16" Ball
r=Ib OTT244SBO x4
Inner Sponge
'0) AVF—RRIY
UM120 x12
3/32" Ball
bel%
OTT244SBO x4
Block Tire 50x83x36mm S
A= E R ad
——  —
0T2700 x1
1 Bu?bgr Seal 1
0OT253 x4 ZIN—=2—)b [k =
0T2590 x2 Shock Gasket 12mm
Slipper Pad 2avIART Yk
A IN=/\w K
OTW1500 x2
Silicone OIL #200 x1 Double Sided Tape
)aAVAFAIV mEmT—7
92638 x3
Snap Pin 6mm @'
2w TEY 1708B x1
SILICONE SHOCK 0L Antenna pipe
t20cst (175ut) TN T
SC246B x2
Battery Strap (16x200mm) | )

Ny TI)=RZv T

0T260 x1
Low Friction Belt
O—7U723a>Njbk




Metal Parts / *%)vix—Y
@C@ @m:l 00000 Y 1111 I I
0T234@ x1 0T265@ x 2

SC242B x2 0T2580 x1 Steering Linkage Rod M2.6x36mm SUS Shaft 3x54mm
4.8mmxM2.6 Ball Nut ~ Belt Tensioner SrJaft ATV r—rayk YRAIv Tk OT267GM® x1
Fe L NIWhTF>oaF—ovTh [[] []] Servo Saver Spring
mmm:@]:mmmm Y—RE—N\=RTV>2Y
OTW12 x4
@O @H Red Adjustable Rod(M) gagess:]bﬂxg i
WO0201B x16 OTW125CO x2 TI% A0y RM) > dhalt oxoomm
YRIP T
5.8 Steel Ball Washer 5x7x1.5mm — w
RF 75— I | i il
TBS0350 x2 OT248 x2 OT249 x2 0T2590 x1
@q Turnbuckle Rod (Steel/3x50) Flange Shaft 3x26mm Flange Shaft 3x30mm Slipper Spring
T S e e kel N
UT017 x8 072580 x1 F=Y I\ IIVEY R RF—IL3S0) % AN TS50 I% Tk RVYIN=AT)27
M3x6 Tapered Washer Shaft Collar 5x7x2.7mm T T )
Py eI | [ O O A S 11
OTW155 x2 OTW149 x1
Upper Deck Post (Gunmetal) t\\//\/vg‘g?r Sgiﬁ @I:@ o
et it Dz OT267GM® x1
oT212x4 or2se0 1 YNNI AR UTO12GM x2 Servo Saver Nut
King Pin Flange Pipe haft Collar 5x7x3.7mm R A
*‘/%‘57753‘7/ \“F')fj Y¥ NS (L1 i} Servo Saver Shaft (Gunmetal) KacarAnrads
OTW153 x2 H—RtEe—N\—+ T b
Ti Shock Shaft 3x37mm
<© > FEYA—FA IR~ v T b
< (1 JUIIID
OTW154 x2 OT267GM@ x1 072310 x4
OTW151-01@ x2 OTW1300 x4 Ti Coating Shock Shaft 3x49mm Servo Saver Tube Drive Washer
3?;95/!;233;58 Spring Adjuster FRYA=TAV T AV IN=2 v Tk Y—Rt—/N\—Fa1—7 RSAT T p—

ATV GT I % AR~ N
OTW125C@® x2
Universal Swing Shaft
AZN-HIVRAT 2w T b

OTW152-010 x2 0TW151-01@®/0TW152-01® x4 II m]]]] 1l
Shock Case L Seal Cartridge
Savi—AL Bt oT272x2
Swing Shaft B :[:[mmmm
AT T B
OT230B x2
Rear Wheel Shaft
DY RA—ILv T h
UTWO009® x2 UTWO008® x2
Front Shock Spring MH Yellow Rear Shock Spring MH Blue
7avhRTIY UYRTIY
W0147GM x 2 OTW1500 x2
M4 Flat-Head Washer Wing Washer
TSVITy— IAT T —

0T257@ x1 OoT2570@ x1
Counter Gear Crip  Counter Gear
HIVE—FVI )T AT E—FY

OTW101-02@ x2 PNGS4825 x1

Ball Diff Shaft R Pjrlion\ Gear (25T)

R=IVT 7Y% T b OT2570 x1 E=AvFY
UMTI9 x4 TW101-020 x2 g =
Diff Ring o L9 x Final Pinion Gear
FoUyE Diff Shaft Support TrAFIVE =AY

TIVvTMFR—F

i) E— |

OTW101-03@ x2 (O
OTW101-020® x2 Ball Diff Screw
Ball Diff Shaft L R—IVF 7RI 21—

R=IVT 7w T b

m e OB \

UM124 x2 BRG100© x4 OTW101-03@ x2 OT211B@® x1 OT211BO® x1 0T2590@ x2

Tensionner Spring ~ 2.6x6x1mm Washer  Ball Diff Nut Knuckle Arm L O Knuckle Arm R Slipper Plate

FTYVAVRATIVY Tvie— R—ILTTF Vb FvIIVT— L FYIIVT =R Z)yIs=TL—hk
Metal Parts / AZIbIN—

0T264GM® x1

Rear Side plate L

VYA RTL—hL
OT264GM@ x1 Aluminum Servo Mount  HD ST Link Set
Front Sus Plate TIVEH—RIIV b HDSTU> 4wk
avRTL—F W

J L ( w OT264GMO x1 OTW144 x1
OT264GMO x1 OTW145 x1
Motor Plate CNC Deck Mount

Rear Sus Plate CNC Rear Sus Holder EF—A—TL—} CNC FyF<ok

DY HRTL—k CNCUTHRRIVE—




OTW142 x1
Carbon Chassis
Hh—Roov—

OTW141 x1

Carbon Upper Deck
H—RITYIN—=T v+

OTW101-01@ x2
Ball Diff Main Gear
R—IVTTAVFY

OTW136 x1
Carbon Front Shock Stay
h—AR>oavbavyRT—

OTW137® x1
CarbonRear Upper Rod Mount
A=AV T7yIN—ay RV

OTW137@ x1
Carbon Rear Shock Tower
A=KV avsr7—

OTW101-01@® x2
Ball Diff Belt Pully Guide
A=V T INIWNT=U—=AAK

OTW101-01@ x2

Ball Diff Nut Bush
R—IVF7FvhTvoa
OTW101-01® x2

Ball Diff Stop Plate
R=IVF TRy TTL—h

UM564-82 x1

Spur Gear(48P-82T)
RIN—Fv

LA43B x3

5.8mm Ball End
R-IVIVR

OT209 x2
Shock Piston
PEVIA <y S

OT201HB x2
Hard Sus Arm
N=RHRT7—L

J

OT210BKB x2
Shock Plastic Parts
AV TZIN—Y

OT267GM x1
Servo Saver Set

0T204 x1
Hub Carrier
NTFUT




Plastic Parts, ETC / 7S5 XFv7I1\—Y

©
© o/

OT269 x1

Belt Cover Set
NIV AN—E Y+

M

] ./
2]
1
9]
© ©
oT268x1 1 T1
Wing Stay & Bumper Set = =

DAVIAT—&INVIN—E b

1
/8
©

OT255 x1
© ’

Gear box
FrRYIR

X

OT266 x1
Mount Set

UTHO02GR x 2

8D Rear Wheel 50mm (Paper mint Green)
8D U R A —IL50mm (N/N—Zh1)—2)




R—=IVT7
Ball Differential

Plastic
BAG

e

AEITER!
Note direction.
___0Tw101-010

- OTW101-020
RULA,
Long one.

750 V%y bUICERICREER ZHLE Y,
HFFEITER!

After setting a flange, instant adhesive is let run.
| pay attention so as not to put it too much!

2 [T
Ball Differential

/

l _ OWhite

~_OTW101-020@
1A,
Short one.

Yellow (Black)

1.5mm Hex Wrench
OTW101-01®

|

(&)
;\ __OTw1 01-03@
OTW101-01@___ jQ

d

OIS Th
f@‘ 96508
BRG100©
2.6x6x1Tmm O x8
BRG100®
1/16"
____OTW101-03@
( 5/ORGO4SSBK/
S OTW101-03@
Ss4
x2pcs
FTavin—y
Option Parts

@) x12pcs

Tungsten Carbite Ball (3/32)
BUGRTVH-INA MR-V 31324 F)

OTW101-02@
BETER!
Note direction.

/

o Ol

BRG014
10x15x4

x2pcs

H?ﬁ‘-lb??@éﬁ%
Ball Diff Adjustment

1.5mm. 2mmL > FEFERLET,

Use 1.5mm and 2.0mm Allen wrench.

»QLOEZI A FARSAN—TEEL. AMFEELTHET, ESHk
{IzBFT OZLHAFE T, EoTLEIREDELEITIEDLMH
BIZOTEELEY,

Secure parts @ and @ in place with two flat head screwdrivers
and rotate the differential case unit it becomes tight. Then, tighten
screw ©. When running the car, the differential must be tight,
otherwise it may be damaged.

=»RICAFZEE L QZELIE. OO R ARICEER T i
RULBEISGWEEFILDAFBERDT, O%PZHET,
Now, hold the differential case firmly and rotate part @. If part
@ rotates into the opposite direction to part @, no further ©
adjustment is necessary. If part @ dose not rotate, screw is
too tight. In this case, gradually loosen screw © until part @
rotates.

ETRICE2 A VRS BERELEY,
Before running, attach the tires and re-adjust accordingly.




b E 0Ly
Main Gear [I

OTW149
07258 @
5x7x3.7mm
BRG002
> 5x8x2.5mm @I:l
- b~ / BRG002
BRIRERICEELEY. DT EER P & 5x8x2.5mm
Attach with small amount of super glue. 4 /
0T257©
.- 2l
oT2eel— = — \/ N
-
FrRyIR p N

Gear Box

- \OT257G
. J
o) &

2 1-S13008H 12550
M3x8mm @
\@\ Vi =

HEX Wrench
2.0mm

1-W300805

M3x8mm 1-S32606H

M2.6x6mm

@]l
5x10x4mm BRGO13 oT255H
4X7x2.5mm

1-S32606H
M2.6x6mm

HEX Wrench
2.5mm

r N
INOMBEERIDSIICEDEET,
See hole direction

FTavin—y
Option Parts

1-S13008H
M3x8mm

Q4aAR
HD Mid Gear (OPTIMA Mid)
HD 2y RF¥ (A 77473V E)




FURYIR EOMEIAbEES,
Gear Box Line up as shown in the figure

© (o) [mmmmmm

1-S33018H
M3x18mm

YEDTIREMTET,
Apply small amount of grease.

BRG014 96647
10x15x4 10x12x0.2mm

10x15x4

96647
10x12x0.2mm

7 FrRyIR

Gear Box

*IOvIRIEFERLET, (BIFEY)
Use Thread lock (Sold separately)

0T264GMO

OSSOSO "
oT2710
M3x45mm

FTaviNn—y
Option Parts

OTW139

| (o) €

TIVZH M3x35mm

3% Aluminum
CNC Motor Plate (Gunmetal/OPTIMA Mid)
CNCE—42—7L—t

10




AIN—F+F
Spur Gear

96643
5x7x0.3mm

FTaviNn—v
Option Parts

Dual Slipper Sheet (White/RB5)
Ta7 VA Y IN—— K74 FRB5)

072580
5x7x2.7mm

072590

ﬂ*‘/a‘yTﬂU—
Shock Tower

Cross Wrench

1-S13012H

M3x12mm

FToavin—vy
Option Parts

OTW138

\\

Carbon Plate Set (OPTIMA Mid)
h—RUTL—bevb

1-823018 D@

M3x18mm

1-N3024

e N
AIN=FVER) Y IN—I\y FEFRIHEHFEDEET,
Align slipper pad with spur gear first.
0 UM564-82 T
T s 82T & _——0T2590
—=—=> T R
] \ _—0T2590
Tweezers G 012500 E>
mEEHhEET, =S
Match surface E )
: T T 11 T I| P
J
%7 FOEE THREDIAHET,
Tighten to face of shaft.
0T2590

0T2590

Cross Wrench
7mm

©o

1-N4056FNB
Nylon Nut M4

&

HEX Wrench
2.5mm

11




m:/a R —
Shock Tower

0712551

1-S33015H
M3x15mm

1-S23018 D@ @
M3x18mm

®0OH

1-N3024
Nut M3

1-S13008H
M3x8mm

ALV —
Main Chassis

1-S33008H
M3x8mm

@ 1-S33008H
M3x8mm

1-S33015H
M3x15mm

1-S33008H

£/7M3x8mm

FIDRETE!
Important ! Note screws length!

e © () mmmm —

12




ARV V=N L TREEGDEET,

Cut the sponge seal to fit the groove.

] 0T2700B)

A<
<‘

Sponge Seal
RARVIT—)b

012700

NIVhAIN—
Belt Cover

FTISTHvE—TH

YBELTLEELY,
Do not break off.

Please use hobby knife
OT266E1

or wire cutter.

OT2700A \\

tion!

Irec

o
v
=
=}
=

\ g 0

X\

)

AN

T
59}
=3
=3
Q
@
@
-

M3x8mm

TYIN—TYFEITU R

Upper Deck Mount

13

1-S33008H
M3x8mm

3

1-S33008H
M3x8mm

1
S
I
=z
o @
*xs
HZB
S
%)
Hx
® o
B3
N g
aE
Ny
NS

13




m7‘y1f—?“/=i'—?'7‘/l~
Upper Deck Mount

©(©)\m

1-S33008H
M3x8mm

cmm\ve

m IOV ARY Y3y
Front Suspension 9 “ FIOvEEERLET, (RIFEY)

Use Thread lock (Sold separately)
oT204 @
L

OTW125CO /g-swoow
/ M3x8mm
S

Left

212
0T211BO

2
@
1-S13008H /

ﬁowa@
2x11xM4mm
M3x8mm ~—

| oT211BO
@ R oT212

. 072310
RAEITER!
Note Direction!

072310
2x11xM4mm

\
on [

)
]

BRG001 .

5x10x4mm Bl
. 072310

AEITER!
Note Direction!

N\

5x10x4mm

0T212

1-S13008H

OT204H

5x10x4mm
oT212

Right

OTW125CO

a3V iIN—Y
IR 5x7x1.5mm

Option Parts

OTW116GMB OTW127 §\£1§OOBH

IOy 7RIEERLET, (BI5EY)
Use Thread lock (Sold separately) \——

¢ 01!

Aluminum Front Hub (Gunmetal) Wide Wheel HexDriver(2+1mm)
TIVE7OYMNT (B A%5) 74 KRA—ILI\Tt Y 2+1mm)

14



EH7D>|~+71/\°>93>
Front Suspension

E2.5 OT268H

/
& O

_% = OT1201HBH

_® /OTzseﬂ
®

1-S33008H
M3x8mm
0T248
3x26mm

FTavin—y
Option Parts

Stabilizer (OPTIMA Mid) Carbon Plate Set (OPTIMA Mid)
RAESA(H— gy H—RrTL—bevh

o G

OV ARY 7Y
Front Suspension

FFavin—y

Option Parts

@ /@O ] jo [T

5.8 Titanium Adjust Rod 38mm
¢ FRUTIvAMAY R 38mm

x2pcs

() ExY
Right Hand Screw
/ | Left Hand Screw

‘WA,
Short one.

-
%
9,
4
3

-— > W0201B

Light Weight
)
x5pcs

5.8mm Hard Ball
5.8mm /\—RR—)L

LA43H / RB

x12pcs

8

Ball End(5.8mm) H/Hard
R-IVIVF RB /Red




mm:r/ FMFRRY 3y
Front Suspension

©

= uTo17 1-S33015H
, M3x6mm M3x15mm

12
1-S33015H (fg ) 5)’”
éMSxﬁmm /® < ,\

0T268 I

AFavin—y
Option Parts

W0141VB

1-S33015H

M3x6 Tapered Washer (Blue) M35
] Xx15mm

T—=IN=Tvr—(TIV—)

1-N3033N
Nylon Nut M3

AEITER!
Note Direction!

uTo1 7%]
M3x6mm

1-S33015H
M3x15mm

uTo17

mu«vﬂx&wﬂy
Rear Suspension

[
00

0oT2310
2x11xM4mm
| BRGO01
5x10x4mm
ﬂ@ l?’hx
~{
¢ @ BRGOO1
072310 5x10x4mm

OT230B

BRGO001
5x10x4mm

0120401

01204

oT2310
2x11xM4mm

{] l‘/’é; AN
N\

=

FTavin—y
Option Parts

OTW117GMB
‘«ﬁ N

S
BRGO001 ¢

5x10x4mm

072310

Aluminum Rear Hub Carrier(Gunmetal)
TIVEUTINTFv)T (HVAR)

Spacer is required .
AN—H—EIREMBICANET,

| o))

Universal Swing Shaft (Optima)
AZN-HIWRA VG T (FTT4R)

x2pcs

16




VAR D3>
Rear Suspension

20/

1-S54004
M4x4mm

0T204H
2.0

BE! MAECEE

RD&Slcty b LET,
Important ! Note direction.
Set as shown in the figure.

6 (0) (jmm

1-S13008H

OT264GMO \

1-E025
M3x8mm E25
F7vav  DVNTh—aY BE! mEICIE
Option Rear Toe Angle BDLSIcty LET, 0T204H —
Important ! Note direction. 2.0° 1-554004
° Set as shown in the figure. : -
UT004 0.0 et as shown in the figure M
uTo04 @ 1.0°
m D RNy —_—
Rear Suspension Option Parts
] jo I
x2pcs
Titanium Adjust Rod 38mm
LA43B FRUTIvAMAY R 38mm
Rt | WO0201H |
/(3 Right Hand Screw

Ui 4
Left Hand Screw

W0201B
58 A, @
Short one.
R
w0201s/@ X2pCS
s N
[E] ~_ 30.0mm >|
||u|m|||-il-nmmm‘-)'
N J

Light Weight
A
x5pcs

5.8mm Hard Ball
5.8mm /\—RR—)b

LA43H/RB

x12pcs

&

Ball End(5.8mm) H/Hard
R-IVIVF RB/Red




')‘\""fxl\“/:/a‘/
Rear Suspension M rNE]o?::D;i%f‘t!ion'
@ ﬂ 1-S33015H ]Ig g UTO17# E:]
M3x6mm

uTo17
M3x6mm M3x15mm

1-S33012H
M3x12mm

6O (jmm

1-S13008H
M3x8mm
1-S33015H
M3x15mm
1-S33012H
M3x12mm

1-N3033N
Nylon Nut M3

FTavin—y

Option Parts

W0141VB

OTW135

)

x10pcs

Stabilizer (OPTIMA Mid)
ARESAH—

M3x6 Tapered Washer (Blue)
TF=IN=Tvv—(TIL—)

mZ?TU‘/’?‘U‘/’r—:) T
. . ~3 =
Steering Linkage Option Parts
i [ Jo [I (I
x2pcs
LA43B L Titanium Adjust Rod 50mm
(B / ExY FRUTDrA Oy K 50mm
@/' A | WO201H |
((((».., / Light Weight
i TBS0350 B
Q / W e @ X5pcs
NP Left Hand Screw 5.8mm Hard Ball
@O 5.8mm /\—FR—)b

W0201B RT3,

; @ LAs38 LA43H / RB
58 ongone. /
@ -@ x12pcs
G Ball End(5.8mm) H/Hard
/(B R-IVIVF RB / Red
( Y\ wewe— ) x2pcs ™ °
33.0mm
Tt
[ ]
=




m;&w»ﬁuyv—:)
Steering Linkage @Q
grswoow
@ﬂ M3x5mm T? /1-W300805
Q ; M3x8x0.5mm
1-W300805—— | @I:l =
M3x8x0.5mm @

0T267GMO®

|
| - BRG002 S

@ M5x8x2.5mm HEESDhEET.
@":B Note Direction.
1-N3033N\@ | ~Oreerevtl
Nylon Nut M3 @
oT267GMEA
BRG002
M5x8x2.5mm
BRGO07F
M?’XT’“ oTW143

A OT267GMHA

M3x5x0.2mm

OT267GMO

OT267GMO®

0.5mm
9@ 1-533018H
M3x18mm - —UT012GM

J
ARTFTIG ) 5=
Steering Linkage
1-S33015H
M3x15mm
TSIN—Y
Plastic parts
OT255
9( § ) Gear Box

1-833015H \

M3x15mm

‘\ PP
ﬁ\\\w}ﬁ

9 @ 1-S33008H
M3x8mm
*IOvIREFERLEY, (BIFEY)
Use Thread lock (Sold separately)

1-N3033N
Nylon Nut M3

19



E Shock
avy

OTW1300

REFCLOMANET,
Put in tightly until the end.

\-—ﬂ {1/'%&

avoLUF
Shock Wrench

OTW151GM®
_— OTW152GMO®

el #200

2avIFAIV
Shock Oil
BEAXtybh7v7 /70 VYCER ST AA1L#200,

Basic Setup / Front A and Rear C piston with silicon oil 200.
Font and Rear B piston with silicon oil 300 -400 for Hi-traction track.

OT209H 0T209H 0T209H
sTD KtStendard) Front /200 Rear / 200
. . Front /Rear
High Traction 300 - 400

JVyTDVWNIA—X TR EEBER M)AV A A V#300— #400 & ERTEE T,

2095

FToavin—y
Option Parts

Light Weight

A
x5pcs

5.8mm Hard Ball
5.8mm /\—FR—)b

OTW1 51-01Q
0TW152-01®
x4pcs x4pcs
/ | 1-S32606H
0T210BKBEL g/ M2.6x6mm
avy
v T NDERED
@ AEThUAHET,
1-E025 Stop to face of a
E25 OTW154 step of a shaft. ng201 s
% 0T210BKBH @
l ; @U OT210BKBH ¢
,.-* ORGO03B &
o P3/Orange
OT2008 4200 oT2008

9
@] X2pcs
) @ W0201B

OT210BKEH @ 58

OT210BKBH ¢

258?;; @@ x2pcs

REITER!
RD&SICT75IHAREICEDET,
Note direction. Flange is on inside.

OT210R

Shock Plastic Parts (Red/OPTIMA)
a3y I IN—Y (LY R)

20




OTW152-01@~

ZDZAVET
FAIVEANET,

Fill oil to this line.

OTW151-01
/ e

FFvavin—y
Option Parts

UTW009

AN

W

OMH x2pcs
%Kit standard

Fine Selection F Shock Spring Set(MS/MH/2pcs/Ultima)
TrAELI2av IO N3y IR TGy b
(MS/MH 2 A/7IVTA)

OTW123

)

©Sx2pcs OMx2pcs  @OH x2pcs

Front Shock Spring Set (S/M/H /2pcs/Optima)
70V hayIRTI 5k (SIMH2AAT74)

UTWO008

OMH x2pcs
%Kit standard

Fine Selection R Shock Spring Set(MM/MH/2pcs/Ultima)
TrAeL a3 )voaysRTI Tk
(MM/MH 2A/7IVTA)

OTW124

Silver

Gold R\
)

o
\ \
©Sx2pcs OMx2pcs  @OH x2pcs

Rear Shock Spring Set (S/M/H /2pcs/Optima)
U3y IRTV 72k (SINH2AIA T 74)

AV YRTIYT
Shock Spring
UTWO009

Fine Selection F Shock Spring Set (MS/MH/2pcs/Ultima)
TPAVEVIY3 700829937072 MSIMHRATIVTAR)

0oTW123

Front Shock Spring Set (S/M/H /2pcs/Optima)
TV bavIRTI G2y (SIMHRAIATT4)

UTW008

Fine Selection R Shock Spring Set (MM/MH/2pcs/Ultima)
T7AEV 33y ATV (MHXMH AT IVTAR)

0TW124

Rear Shock Spring Set (S/M/H /2pcs/Optima)
Y 23vgZTV 7y b (SIMH RAIATT43)

TSR
—N

NI M eREECTRUAHRD LA IV EREET,
Insert shaft all the way and remove excess oil.

avyLUF
Shock Wrench

TWO008®
lack / Blue

LoD ET,
Tighten closely.

-1
L
I
s,

UTWO009®
Black / Yellow

0T210BKBA

Kit Standard
Fu MBE
SOFT <m FRONT SPRING B> HARD
S MS M MH H
SILVER PINK BLACK YELLOW GOLD
0TW123@ | UTWO009@® | OTW123@ | UTW009® | OTW123@
SOFT <@ REAR SPRING =) HARD
S M MM MH H
SILVER BLACK YELLOW BLUE GOLD
OTW124@ | OTWI124@ | UTWO008® | UTW008® | OTW124@

21




o
Do not Over tighten.

=z

DY EE]

Front Shock

Jarvbkravy

30/

f) I )

W IS

=
o

OT210BKBH
1-N3033N
Nylon Nut M3
T EE
Do not Over tighten.

M3x6mm

Nut M3

©o

Nylon
1-S33015H
M3x15mm

o
Do not Over tighten.

=

T EE

Do not Over tighten.

HIETR,

i

1-N3033N
Nylon Nut M3

1-S33015H
M3x15mm

2

W
g

M3x6mm

0T210BKEH

) —0)

THY 0
4\\,\

/l.ue

£o
o

o
N7

@)

DI EE

Do not Over tighten.
1-N3033N
Nylon Nut

]
®@0O[

M3x15mm\

1-S33015H

m Uravy
Rear Shock

22



RF PG H—R o \
m Steering Servo - RTT7V Y= ROZa— oIV EFREL Y —REBOXRI T —RE—VZRUHTET,
9 Make sure Steering servo is in neutral position before installing servo horn.

OTW146
) :
w(©0 /EE/\
1-W300805  1-S32606H

M3x8mm wz.exsmm
1-S13008H
M3x8mm /Q

BE! @EICER
Important! Note direction.

)
1 H—RIELETREEEZET,
Change the direction according
to the size of the servo.

SC242B @
Cad 3 / \
- N E RN
T /8 N o (;FEIJT%U{/yv * | 0T267H
) “ WYEBO%H Moo Leering Servo =/ SANWA. JR KO
- Xomm (Sold separately)
2 500428 /(® M3x8mm parately. .
@ N 0, oT267H
P AN\ HimeC
=
“ Not Included
N @l oT2670
Q) FUTABA . KYOSHO

/
4 2

/ Qv 24mm
Q oT268H |<—>|
M2.6x36mm m / _
T Trmn Q’! } -ll-lmnmu—uumuu 1-|

Tighten while holding servo down.

RTTIVTH—R a A= A A
Steering Servo “ ATTV T —RERER DRI EHDEHELET,

1-S13008H
M3x8mm

{
\\‘\‘\b;

N
)

\ Qo

\Q’
nY:
Q

1-S32606H |

g M2.6x6mm \g

A
Q @ 1-833008H

M3x8mm

23




1-S33005H

Wy e

oT267

8

1-S33005H
M3x5mm

Y)

=
JC

IO IRIEERLET, (33
@Dﬁﬂm x5pcs

Flat Head Screw(Hex/Titanium/M4x10)

Use Thread lock (Sold separately)
HZER(MAX10)(NYIR/FZ)

-S33008H

1
gMSXSmm

Option Parts

D
|
<
N
m
N
™
*

o
o )

SOIBY
=N

2

_,
A

FElCEIITET,
Attach first.

-

=
= E
QoS
I 2
0 X
0 <
=

W0147GM

TYIN—=TYF

Upper Deck

34
H.

&

g, S,
iR
L

&

OT2700A

ARV VN FLTREEZADEET,

Cut the sponge seal to fit the groove.

OT2700E]

0T2700D)

or2700 A<

Sponge Seal

ARV IV—=Ib

OT2700A

NIVbAIN—
Belt Cover

35
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=
=

HoHITEE

NIV A=
Belt Cover

¢

17/l

AT\ | 8

\v\,./

-S32606H
x6mm

M2.6

OL:
B

25

~N

Motor (Sold separately)

7 E—52— (BIFEY)

NIV RN ZBERBEIRELE Y,

n Adjust belt tension to 8th step.

Ve

1-S23006F
M3x6mm

0@

]

ST DT EMZEDLOT

PNGS4825

25T

@

Do not Over tighten.

-S32608H
M2.6x8mm

1
.
©
B

ELET,

Tighten the screws with one sheet of
paper inserted between both gears.

F ORI
E5]

right
§

1-S53003
M3x3mm

e

@

©

36

A3y LEERICHLET,

Take off the upper end of the i

shock temporary.
screw onto the flat spots.g

Firmly tighten the set

H—
ThHEICEYERE
fEbIAHE T,

Motor
1-S13008H

M3x8mm

_'E_




Sponge Seal
ARVIV—=)b

0T2700

mxe— rkavro—5—
ESC

0oT266H
0T266H
Double Sided Sponge Tape

OTW150@ /964418
AAAKY D7 —7

IX ¥
\/ /K

2 ¢
2N AV o
\ N\ =0 . tg Bl

NN \ ,Xl\ -
i = AN/
'\\ m\\W" /

T —=r—2J1I
Cabl

Sensor Cable

B

4 E

AE=Farvto—3—

ESC

=]
Receiver

26



TAVTIIVE
Wing Mount 01268

i (G2
1-833012H N\ M
M3x12mm

00

1-S13012H
M3x12mm

o \|

1-S33012H
M3x12mm

1-S13012H
M3x12mm

’ DS A 1-N3033N
N/ G (A Nylon Nut M3
/ " / oT2688
4¢‘N } \ "\IIIIIIlIIIIIIIIIIlIIIIIIIIIIIIIIIIIIIIIlIIIIIIIIIIIIIIIIII‘
Y oT271@
\\\\\\\\\%@ 1\ 9M3x30mm
s4%
Tire OTT244SBO
OTT244SBO L X2p Ccs BEEERICIEELET,
R X2pcs Attach with super glue.
5 /;77\77\\,\,\ \‘\\
tJ/TEoozGR (f/’(‘—'\‘%\,
‘\4%\

2AYOIDMANICEBIRITEY FLET,

Set with tire logos on outside.

*7avin—y
Option Parts

50 mm Tires / Wheels

OTT244 MB/H UTH002 WT /Y
,,'./ ’;'/ \

“O x2pcs ® x2pcs

N

NN\

Block Tire 50x83x36mm MB Medium | | 8D Rear Wheel 50mm WT White| | Mold Inner Sponge (50mmHard)
A2 S H Hard 8D Uy RA—Ib Y Yellow E—IVRAVF—AERIY Y Yellow
OTH245BK/SCB /W OTH246 W /Y FAT202 SB
x2pcs x2pcs For 2.2 Rear Tire
BK Black ' )
SCBSatn | | 8SP Wheel 50mm W White 2 2in Rear 1. © x2pcs O x2pcs
8R—IVRA—IL W White 8SP RA—Ib Y Yellow 224V F VY aAY SB Soft

27



FFavin—y
Option Parts

" 1-N4045F
Flanged Nut M4

mmww
©

©
S
SN
SN
=\
N
<<
F3F
==
B
=2+

=
9
m
)
<t
o
<
<
-

=
T
[}
~0
D ©
< iR &
M ="
=1 Bg
wZ _Fw
© -~
<3 =
@
go ik 2
c I}
Zg P
- - 8

J

) s
Wty
4 I “

e

TS
RINEE

214Y

Tire

42|

INyT)—
Battery

43
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44

RTAAYFRAVE
Body Cut and Paint

7Y ERURTAITTNERITE T,
Cut and make holes in the body

‘ Cut
YWUERWIE T
Antenna hole
7T TRDI
Cut
YIWERIE T

Cut
PIWERWVE T

-

RAFVTI— P CRERADNSIAFVILET,

Install window masks on inside of body.

.~

0TB251@

OTW1500

/
Cut
YIWERIE S

Cut
J

UID): Ok
<v/
@

-

BRI, FRITHPLThE
HOET,

Before painting, use a neutral y
detergent to remove any oil
residues and dirt.

RUA—RXAMARTL—THRAIDSBELET,
Paint with polycarbonate spray on insiude of body.

NVMIVL NI G3LINIRd NOILYHOd¥0O OHSOAM

30643 WM1_1 OPTIMA MID
'87 WC World Spec 60th Anniversary Limited

29




Ega“c?ﬁt—m
Body Decal

B R T RADREC = — IV —M2IR>HBLET, BROPMERRERE oK T R TAERT Y H—DEZES LTS L MBROH LAWTT,
After painting, remove the protective film from the body shell. KRR EGDSRAT Y H—EBETEET,
ESIETHRER L—RITEENVET, We recommend to use dish detergent to fix the position of the decals. Add few drops of

detergent to water and apply between the decal and body, then position the location. Make

Follow the numbers in order when applying for best resuit. sure that there is no air left between the decal and body when applying.

|l ®
1)

|
1

At

SNNW

oads SpMO/M DM £8.

_ ///’\/\/ <rmmea mo

TEAM, S
3/ o

RA 'w
f Il
ff' | N~

0 O® @
LORD LORO LEBRY

ST3A0ON TO4LNOD Olavd 1S3NI4 IHL

|OHSO

o Te)

S
oS-l
S

19
@

OPTIMA MID

'87 WC Worlds Spec

oesien s LAVCO

DEVELOPMENT DEPT.

RONTIER

/ [
LB/RO L/RO

0TB2500 OTB2500

LEeaes o @il KyOSHO 2,00
\ o E THE FINEST RADIO CONTROL. MODEL,S& EUI) E% ?ﬂiﬁ ?ﬂ’l’ﬁ
H WO wo | no
* B>
FED ! ! \ﬂ \é

¢z2) 0u _00

&Y

OPI!MA,.M'D@

N\ el > ><
OPTIMA MID bl "waree |

'87 WC Worlds Spec

WWW.KYOSHO.COM

TEAM KYOSHO

-

TEAM RVBBHO reAuRYESHo

TEAM KYOSHO TEAMRY&SHo

OPTIMA MID OPTIMA MID

(e e\
ABIB N o)

oesion & LAVCO

super | ) S ssema YOS |
" fad FRONTIER ; semmnen

{
oesion & LAVCO

KYOSHO
KYOSHO

L
DEVELOPMENT DEPT.

) _—
(

S | FRONTIER IR
R e (o) T N | R Tt wy | S5
eI TR

KYOSHO CORPORATION
PRINTED IN TAIWAN

30



465
Body

L/R\@

\

TEAM
KYOSHO

) [

)\

1
L/ OTB250@ L
R/ OTB250@ R

Cut
YWERIE Y

OTB2500

=

OTW1500
\

OTW1500

é-swmm
/ M3x12mm
.

OTW1500

*7avin—y
Option Parts

Wing ¢
AT

‘ [om)
0T252 BK Black <
0T252 GR Green
0T252 OR Orange y
0T252RRed

0T252Y Yellow

OT252BK/GR/OR/R/Y

31




OPTIMA MID SETUP AND MAINTENACE MANUAL

Fit

Gear Ratio

E—2— ETERICEDE CEZ AV F Y BT I ZRELE T,

Adjust gear ratio depending on your motor and track conditions. GEAR RATIO CHART
Pinion Final Ratio Pinion Final Ratio
sEzt Standard 82T Standard 82T
; * | 20 10.35 29 7.14
ormuia RIN—F4 82T 21 9.85 30 6.90
Spur Gear 22 9.41 31 6.68
EZAFv 23 9.00 32 6.47
Pinion Gear :: 24 8.62 33 6.27
Kit Stand.
jF'f, ﬁ;ﬁ' > 25 8.28 34 6.09
26 7.96 35 5.91
27 7.66 36 5.75
28 7.39
Kit Standard
AvGRTI)YT [ Pt
Shock Spring oTW123 SOFT <4 FRONT SPRING mp> HARD
Front Shock Spring Set (S/M/H /2pcs/Optima)
AV avIRTI G b (SIMH2AA T74R) 5 ms M MH H
UTWO009
. i . i SILVER PINK BLACK YELLOW GOLD
Fine Selection F Shock Spring Set (MS/MH/2pcs/Ultima)
TSI 2RIk MSRATE(7) | OTW123@ | UTWO09@ | OTW123@ | UTW009® | OTW1236
oTW124 SOFT <@ REAR SPRING B> HARD
Rear Shock Spring Set (S/M/H /2pcs/Optima)
UYavsR TV (SIMHRA/ATF4R) S M MM MH H
UTWO008
! i i ) SILVER BLACK YELLOW BLUE GOLD
Fine Selection R Shock Spring Set (MM/MH/2pcs/Ultima)
TSN RI3IRT I ok WHIH ATV ) L OTW124@ | OTWI124@ | UTWO008@ | UTWO08® | OTW124@
23w I7F A1V
Shock Oil _ 5 o 5
BALyb7y7 70V AUTCER AT T 111200, Piston @ @
F1)yTDVWI—RTIFEIEEEBER M)AV AAIV300—400fERTEET, Q

Basic setup / Front A / Rear C piston with silicon oil 200.
F/R B piston with silicon oil 300 -400 for Hi-traction track.

STD £ | Front /200

Rear /200

High Traction

Front /Rear
300 - 400

NIV D

Belt Tension Adjustment

P
NIV DR EFHELET,
Adjust belt tension.

1-S13008H
M3x8mm

32




TR
Wing Adjustment

L24SPARE
BAG

/ 1-S33015H
\ M3x15mm

>

[
oT268@

5.0mm
OT268MH
T4V EmE 3R BRI
2ERPERETEET,

3 wing heights are available,
also forward or back.

FTavin—y
Option Parts

e

Wing ¢
PE %7

0T252Y Yellow

OT252BK/GR/OR/R/Y

\ D
0T252 BK Black <
% 0T252 GR Green
0T252 OR Orange
OT252RRed .

m@ ll;llliggium

=7 Low

VAV BEEIRBEICRETEET,
Wing angle has 3 adjustments
available.

Small Wing
RE—IVIALVYT
SC224 BKB Black
SC224RB Red
SC224 WB White
SC224YB Yellow

NIV AN—EFFROMTR
Reinforcement screw holes on upper deck,

NIVMAN—%EE T B2 DD BT o SBfE AR CRBaLE d,
Should you strip the holes in the upper deck, use a small amount of super glue to repair.

BEEEERNZZ2VET,
Apply very small amount of
super glue on holes edge.

BREHESHIDELNTHS
RIEREDHET,

Wait for glue to dry
before installation.

“ FNORIEICEL %
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Exproded View
pay: e

1-532606H 4
¥
T/ﬁ

1-532608H 01269 1-S33012H

012700 % BRGOO1 oT04e LA43B

O / Ot W02018 -\1 ow\vu Srons
/ @ XD srRoo1 \% LAR3S \Q@i

1-N4056F  / CR)
/f
oT2310 @/ OT/23OB OT/m 1-N3033N
— 0 W0201B
1-554004 %MFSBOBH
1025
0T204H \ o=\ = \

1-N4056FN 072590
0T259@ \ 072590

1-533005H 0T2650@

17088 ®
- ¥ 1\ E025
OT267GM o @

N ‘
1-553003 g
; g OT269H1 S =
1-5340104  1"533008H ___oTw141 ~ \ ‘

< /
/\ (C 012590
= .
\/ /AR &
S " @——1-533005H 1-513008H ) 1-553003
W0147GM & / —o "G
z \/ o @ G
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Exproded View
ﬁﬁg OTW101 03@

/ BRGO14
OTW1 01-020@

orwieroe OTWK” 20 Ball Differential
/ R—=ILT7

UM120 x12

OTW101-01®@

OTW101 -020

JavILoF @OTZ]OBKBE .@
~_OTWI151GM@ 7 OTW101-03@
COTWI526MO /
wl\ .’

BRG1000® x8 Nm} 0}W101-o1@
(@)

QY

Shock Wrench

OTW151GM@
- kOTvv1526Me ORGO4SSBK
ear Snoci
1-532606H
Urravy &
OTW152GM
0TT244SB®
Fron\t Sh:oclf‘ . SOFT Tire / Wheel
Zavbkray y / BAN/RA—IV
__OTWIs2:010 OTW151GM &
A / OTT244580
__OTW151-01@ : : { /
©\0Tw13003 z
UTHO02GR
o S _

~_0TW1300

UTW008@®
) BLACK / BLUE
) UTW009®

< BLACK/ YELLOW

GEAR RATIO CHART
Pinion Final Ratio
48 Pitch Standard 82T

/OTW151»01® 20 10.35

] = 21 9.85

g 22 9.41

23 9.00

/OTW154 | /OTW153 24 8.62
25 8.28 ‘ﬁ“‘s&%"gd

] 26 7.96 -

S 27 7.66

@/OTNOBKBE/@ 28 7.39

29 7.14

/OmOBKBﬂ?@ 30 6.90

31 6.68

OT2108KBE

ﬁ —— _ ] 32 6.47

V) 33 6.27

34 6.09

35 5.91

[ Shock O = >

3y IAAIb
#200
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OPTIMA MID '87 WC Parts List

©)

Flat Head Screw(Hex/M2.6x6{10pcs) | | Flat Head Screw(Hex/M2.6x8/10pcs)
HIEZM2.6x6)(N\v T Z/10A)

HZERM2.6x8)(N\Y 7 ZA/10A)

1-$32606H 1-S32608H 1
FH FH

©)

Flat Head Screw(Hex/M3x5/10pcs)
HFZEZM3XS)(N\Y I Z/10A)

-S33005H
FH

©m

1-S33008H

FH @ID]ME

Flat Head Screw(Hex/M3x8/10pcs) | | F
HIEZM3X8) (N YT Z/10A)

1-S33012H
FH
(o) mmmmm

HIERM3IX12)(NYZR/10A)

lat Head Screw(Hex/M3x12/10pcs)

1-S33015H
FH
(o) mmmmm

Flat Head Screw(Hex/M3x15/10pcs)
HZEZAM3XI5NYTR/10A)

1-S33018H
FH@[)mmmmmmm
Flat Head Screw(Hex/M3x18/10pcs)
HZERM3X18)(N\v7Z/10A)

1-S34010H

Flat Head Screw(Hex/M4x10/10pcs)
HSER(MAX10)(\v 2 Z/10A)

©

O mmmmmmm

CAP Screw(M3x18/5pcs)
F v TER(M3x18/5A)

1-513005H
BH
©(fm

Button Head Screw(Hex/M3x5/10pcs)
A2 VER(M3XS)N\YIZ/10A)

1-S13008H

Button Head Screw(Hex/M3x8/10pcs)
REEZ(M3XB)(N\Y 7 R/T0A)

BH

©)(fumm

1-S13012H
BH
(©(fmmmm

REVEZ(M3X12)(N\Y7Z/10A)

Button Head Screw(Hex/M3x12/10pcs)

©
fﬁ

1-S54004

Set Screw(M3x3/10pcs) Set Screw(M4x4/10pcs) CAP Screw(M3x6/Flanged/5pcs)
v FEZ(M3x3/10A) v FEZ(M4x4/10A) Fv v TERM3X6/ 75V IHI5A)
1-N3024 1-N3033N 1-N4045F

Nut (M3x2.4/10pcs) Nut(M3x3.3/5pcs) Nut(M4x4.5/Flanged/10pcs)
+v b(M3x2.4/10A) Fv MM3x3.3/5A) T MM4x4.5/ 75 IAF/10A)

@I

1-N4056FNB

|
Jmmt

Nut (M4x5.6/Flanged Nylon/5pcs)
v M4X5.6/752 FAAVISA)

96641

3x5mm Shim Set (0.1/0.2/0.3mm/10pcs)
3x5mm ¥ Ltz 10.1/0.2/03mm/10A)

©)

@I

96642

4xBmm Shim Set (0.1/0.2/0.3mm/10pcs)
4x6mm ¥ Ltz 1+(0.1/0.2/0.3mm/10A)

I

6643

Ol

5x7mm Shim Set (0.1/0.2/0.3mm/10pcs)
Sx7mm ¥ Lty 10.1/0.2/03mm/10A)

96647

10x12mm Shim Set (0.1/0.2mm/4pcs)

10x12mm ¥ Lty }0.1/0.2mm/4A)

1-W300805

©)

Washer (3x8x0.5mm/10pcs)

7w+ — (3x8x0.5mm/10 A)

92638

|
|

Snap Pin (6mm/10pcs)
AF v TEZ(6Mmm/10A)

€

E-Ring(E2.5/10pcs)

EU>7(E25/10A)

1-E030

E-Ring(E3.0/10pcs)
E')>7(E3.0/10A)

©l

O-Ring (P3/Orange/10pcs)
0> (P3/4L T /10A)

ORG04SSBK

Ol

O-Ring (SS4/Black/10pcs)
0> J(SS4/7Zv7/10A)

LA43B

|

5.8mm Ball End(12pcs)
5.8mmAR—JLIT > F(12A)

Ol _D
o

Color Antenna (Black/4pcs)
AZ=TTF (TZv0/4N)

Shield Bearing (5x10x4mm/4pcs)
=)V RRT71) 4 (5x10x4mm/4 A)

BRG001 BRG002 BRG003

Shield Bearing (5x8x2.5mm/4pcs)
J=Ib BT UV 5 (5x8x2.5mm/4A)

©ll

Shield Bearing (4x8x3mm/4pcs)
=)V ERT U2 7 (4x8x3mm/4 \)

BRG006

Shield Bearing (6x12x4mm/2pcs)
=)V RART71) >4 (6x12x4mm/2 A)

)

Shield Bearing (4x7x2.5mm/2pcs)
=)V RRT )25 (4x7x2.5mm/2 A)

ol

Flanged Bearing (3x6x2.5mm/2pcs)
75 IRT ) 2 (3x6x2.5mm/2\)

©l

(0]

Shield Bearing (10x15x4mm/2pcs)
Z=IVRART > 7 (10x15x4mm/2 A)

Diff. Thrust Bearing
TIRZAMT Y

© x2pcs

O x8pcs

©] O-Ring SS4 Black x4pcs

Hard Suspesion Arm (OPTIMA/2pcs)
IN—=RY IR 327 — I (4T T 1< /2pcs)

0T204

Hub Carrier (OPTIMA)
INTFv VT (FTT4%)

0T209

@ E2.5 Clip x6pcs
Shock Piston (OPTIMA)
TAVIERNY (A TT4R)

0T210BKB

Shock Plastic Parts (Black/OPTIMA)
AV I TSIIN=Y(TZvIIFTT4)

oT211B

Knuckle Arm (L/R/OPTIMA)
FYvIIWT =L (URIATT4R)

@[ﬂ x4pcs @Gmmm x4pcs

BH M3x8mm

King Pin Flange Pipe (OPTIMA)
FOCEVTIVINAT (FTT4R)

0T230B

x2pcs

| [mm

Rear Wheel Shaft (2pcs/OPTIMA)
Y RA—ILY v T FRQAATT4R)

0T231

{

’ =

(@) O xdpcs
I~
L Jo x2pcs

Wheel Hub Set (2pcs/OPTIMA)
RA—=IVINT Y FQAFTT 4 <)

|

(I [iimm e

Tie-Rod (OPTIMA)
2140y K (FT74<)

x2pcs

(=]
(LIIOIOAMOME— TTIRIII0 o x4pcs

0T234
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OPTIMA MID '87 WC Parts List

x2pcs x4pcs

Flange Shaft 3x26mm (2pcs/OPTIMA)
75799 % 7 F3x26mm QA/FTT A R)

Flange Shaft 3x30mm (2pcs/OPTIMA) | | Shock Gasket 12mm (4pcs)
7579V 7 F330mm QA TT4R) | | Y3y I ARy b 12amm @A)

' O

EEC

© x2pcs

Slipper Plate Set (OPTIMA Mid)
ZVyN=TL—by b(AFTT74IZVF)

(b]
Gear box (OPTIMA Mid) Counter Gear Set (OPTIMA Mid)
FYRYIRATTA4RIVE) AoV E—F vy b FTT4IIVE)
0T258
[] | | I Tmm @D @Hﬂ
STEEL —
© ) )
©] Oz
o) Shim 4x6x0.3
Gear Shaft Set (OPTIMA Mid)
FrovT bty b (AT7FARI )
0T259
(c)
® x2pcs O x2pcs

0T260

C

Low Friction Belt (OPTIMA Mid)
O—27Y0 3Nk (7742w R)

0T264GM

LR T

©

HD Plate Set (Gunmetal/OPTIMA Mid)
HD 7L— bty b (HAVAR/FTT4Z v R)

Mount Set (OPTIMA Mid)
RUVbEYy b (FTTARIVE)

o

; 629210
6@
LTI
(o]

Servo Saver Set (GunetaI/OPTIMA Mid)
Y—Rt—N\—ty b (AVARZ/FTTT4IIYR)

OT268

Wing Stay & Bumper Set (OPTIMA Mid)
DA VIAT=INVIN— 1y MATT4IZ )

o )

I—l[

Co—w)
Belt Cover Set (OPTIMA Mid)

0T265

[l© x2pcs

[1® x2pcs

Sus Shaft Set(OPTIMA Mid/3x54mm/58mm/2set)
YR v 7 by b (FFT7 4 Z Y R/3x54mm/58mm/&2)

38

NIVEAN—=tY b (FTT14IYE)

| L)L -

[]G x4pcs
O-Ring SS-030 Black

(b}

©

Sealing parts set (OPTIMA Mid)
=D TNN=VEy N FTTAIRIYE)

oT271

@ ' ’ (OSSOSO
© x12pcs BH M3x30mm © x4pcs

FHTP M3x6
o @ '\IIIIIIllllllllIIIlllllllIIIIlllllllIIIIllllllIIIIIIIIIIIIIIIIIIII‘
@qm O xdpcs  FHM3x35mm ® x2pcs
FBHTP M3x10mm @ ' e
® xdpcs

FH M3x45mm

Screw Set (OPTIMA Mid)

2oVa—ty b ATT4RIVE)




OPTIMA MID '87 WC Parts List
0T272

x2pcs

| [ |

Swing Shaft 64.7mm (2pcs/OPTIMA Mid)
AT % T b 64Tmm AN/ F T T4 v R)

OTT244SB UTH002GR

Block Tire 50x83x36mm Soft (OPTIMA)

8D Rear Wheel 50mm (Peppermint Green/2pcs/Uttima)
70w Y24+ 50x83x36mm vV 7 |\(Z’77-47)

8D UFRA —IbS0mm (N1 {2V M=V ANT VT 4R)

I

™
1l
o=
Turnbuckle Rod(M3x50mm/2pcs)
2=\ & )bAy K(M3x50mm/2A)

el

BB 5x8x2.5 x2pcs

Adjustable Rod(M)
7Ix A bOy EM)

OTW101C

O x8pcs

@) x12pcs

BB 10x15x4

aﬂl%%ﬂfﬂiﬂ@

UM119 x2pcs

n S D
YeIIow (Black)

WT 7NV RSATRIATT4)

OTW101-01 O0TW101-02 0TW101-O3

O-Ring SS4

0303

Ball Diff (for Belt Drive/OPTIMA)
R—

10x12x0.2 x2pcs

O]

G)
Ball Diff Shaft (OPTIMA)
R=IVT 7Y% T M A TT4)

5?3@ i
O oz

Ball Diff Screw (OPTIMA)
A=V77R7) 147743

Ball Diff Gear (OPTIMA)
R=IWTITF VA TT1X)

OTW125C
Red
mmre | 9 0Ol
© x2pcs ® x2pcs
Universal Swing Shaft (2pcs/Optima)
IAZN—BFIWRA VTV v T FRANF TT4)
OTW143 OTW144
©m
I:]] % 3x5 x2pcs
FB 3x6x2.5 x2pcs @ 3x8 x5pcs

HD ST Link Set (OPTIMA Mid)
HDSTUY Yty b (774 IVE)

(O in_ln 0)
(o mm

FH M3x8 x2pcs

CNC Rear Sus Holder (OPTIMA Mid)
HDSTU Yoty b (774 Z Y R)

CNC Deck Mount (OPTIMA Mld)
CNCTYFITV S (FTT4RIVE)

OTW146

FH M3x8 x2pcs
M3x8x0.5 x2pcs

x2pcs GH M3x8 x2pcs

Aluminum Servo Mount (OPTIMA Mid)
TIVEH—RIVV A TT4XIVE)

Al |lg 1

4 UL

© x2pcs ® x2pcs
Spring Adjuster(Black13mm/2pcs) | | LW Main Gear Shaft (MID ‘87 WC)
RTVVITI%RE—(TTv 71BN | | BEAAVF Vv T MMI v R'87WQ)

OTW136 O0TW142

@ﬂ)ﬂlﬁl FH M3x5 x2pcs
Carbon Chassis (OPTIMA Mid)
=R vI—(FTT74ZIVE)

Carbon Front Shock Stay (OPTIMA Mid)
h=Rv70v b3y AT-(F 774339 )

(=] (b}

Carbon Rear Shock Stay Set (OPTIMA Mid)
H=AR)YYavIRT—y MA 7742V R)

I 1 Ot g

® x2pcs xdpcs O x2pcs

Front Shock Case (Gunmetal/2pcs/MID 87WC)
70V b3y =AY ANy F8TWQ)

Carbon Upper Deck (OPTIMA Mid)
H=—RITVIN=FTvF FTT4IZYER)

ol I O &

® x2pcs xdpcs O x2pcs

Rear Shock Case (Gunmetal/2pcs/MID 87WC)
VA2 3w o —R(AVA22N/ 2w REIWC)

x2pcs

(I i)

Ti Coating Shock Shaft 3x37mm (MID 87WC)
FEYA=T4V5Y 39947 b3x3Tmm (2 K 87WC)

x2pcs

(I i)

Ti Coating Shock Shaft 3x49mm (MID 87WC)
FAYA—TAVTY 3V Y%7 F3x49mm (2 v F 87WQ)

W0201B

x10pcs

Upper Deck Post (Gunmetal/2pcs/MID 87WC)
TYNR=TvFRXMHY AN Iy K 8IWO)

4.8mm x M2.6 Ball Nut(Scorpion)
A8mmaM26 A—)bFy MAI-EFY)

SC246B

5.8 ¢ Steel Ball(10Pcs)
5890 AF—JUR—)L(10Pcs)

x2pcs

Battery Strap (16X200mm)
Ny 7 1) —=Z +Z v 7 (16X200mm)

x10pcs

© I

Servo Saver Shaft (Gunmetal/MID 87WC)

M3x6 Tapered Washer(Silver/ULTIMA)
—RE—N\=2 % T MAVARIZ Y K8TW)

W6 7=15=79 4= =TIh743)

M4 Flat-Head Washer(Gunmetal)
MY Z Ty v —(HV A4)

° o ® x2pcs
Ifa] @ﬂ] © x2pcs
Q O x2pes FH M3x12mm x2pcs
Spur Gear(48P-82T)(RT5/RBS/RB5 SP) | | PC Rear Wing (JJ ULTIMA)
RIS~ (48P-82T)RTS/RBS/RBS SP) | | PCI 71 2% (U7 )T« )

Xx2pcs

Diff Ring
TIUYT
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OPTIMA MID '87 WC Parts List

‘Il\W @ @mmwmﬂw O=o

© x2pcs UTWO0090® x2pcs o
| — .11 A
@H @ STD Type x2pcs @I[]IHMI
x2pcs x2pcs FH M2.6x6mm

1 i x6pcs
@U x4pcs

Gunmetal Damper Front (2pcs/MID 87WC)
Ao A2 )N—70> b QA/ZY K 87TWQO)

o [T 1@ @WWWVWW A

© x2pcs O x2pcs UTWO0080 x2pcs
@ﬂ @ STD Type x2pcs . l
x2pcs = @Imm

x2pcs
> FH M2.6x6mm

1 i x6pcs
@Ux4pcs

Gunmetal Damper Rear (2pcs/MID 87WC)
AVAZZIN— U 2AN/Z v K 87WC)

OTB251

Non-Decoration Body (MID 87WC)

JUTFAL—=23avRT a0 (2w K 87WQ)

PNGS4825

SS M3x3mm

Steel Pinion Gear(25T-48P)
RF—I)VEZ 7 >+ (25T-48P)

40

OPTIMA MID '87 WC Option Parts List

x2pcs

@Dmm

Flat Head Screw(Hex/Titanium/M4x10/5pcs) | | Titanium Adjust Rod 38mm (2pcs)
HIEAMIXI0)NY T ZIFZVIBA) | FRY TV v X Oy K 38mm(2pcs)

LA43H/RB
x12pcs

H / Hard
RB /Red

Ball End(5.8mm/12pcs)
JLI > F(5.8mm/12Pcs)

x5pcs

x2pcs
el 1 Jo [T T

Titanium Adjust Rod 50mm(2pcs)
FRYTI v A Oy K 50mm(2pcs) R—

OT210R OT252BK/GR/OR/R/W/Y

= Q) ( )
. = =
@D]I]E]Iﬂ]m CAP M2.6x8mm x2pcs

Shock Plastic Parts (Red/OPTIMA) Wing BKBlack ~ RRed
vav i TSN=Y(Ly FIxT7143) AT OR Orange Y Yellow

SC224BKB/RB/ WB/YB QJOTW116GMB

BKB Black

RB Red
Small Wing WB White | | Aluminum Front Hub (Gunmetal/OPTIMA)
RE—IVIAVYT YBYellow | | ZILZTOVNI (A ARIFTT43)

OTW117GMB OoTW127 OTW135

1_)

Aluminum Rear Hub Carrier Wide Wheel
(Gunmetal/OPTIMA) HexDriver(2+1mm) Stabilizer (OPTIMA Mid) @

TWIVPNTF0UT (Y 2 3FTT 4| | PARRA—IbNT 2y b2+ Imm) | | RZES 45—

OTW138 Wo141vB  W0201H |

. x10pcs x5pcs
‘ Light Weight
M3x6 Tapered
Carbon Plate Set (OPTIMA Mid) Washer (Blue) 5.8mm Hard Ball
H—RoTL—hrevh M3x6 7—/\—Tvv— | | 5.8mm/\—FR—)

1-N4045 FA-GM

LIGHT WEIGHT  x4pcs
Ox1 2pcs @H]
= = Tungsten Carbite Ball (3/32)
Dual Slipper Sheet (White/RB5) BUGRTVH-IN MR-)b Nut (M4x4.5) Flanged

727IVR)yIN—2—MET1 RBS) (3/321>F) FvMMAxA5) 75T




OPTIMA MID '87 WC Option Parts List
OTW125C

For Rear
Red
e {9 @
© x2pcs ® x2pcs

Universal Swing Shaft (Optima)
AZN-YIWARA VT Dv T (FTT4)

CNC Motor Plate (Gunmetal/OPTIMA Mid)
CNCE—%2—TL—}

0TB250

Non-Decoration Body (OPTIMA Mid)
/7A=Y avRT4 (FTT4IVE)

) M
%Kit standard OSx2pcs OMx2pes  OH x2pes

Fine Selection F Shock Spring Set(MS/MH/Ultima)
T7AELIYaYTaY N avIRT ) Tk
(MS/MH/7)LT A )

UTWO008

Front Shock Spring Set (S/M/H/Optima)
70/b399R7 )Gk (SIMHIATT4R)

OTW124

©Sx2pcs OMx2pcs  OH x2pcs
Rear Shock Spring Set (S/M/H/Optima)

OMH x2pcs
%Kit standard

Fine Selection R Shock Spring Set(MM/MH/Ultima)
T7AELIYI Y3 IRT )T b

(MM/MH/7IVTAR) a9 27 )7y (SIMHIAT74%)
[ I«itstandard
SOFT <= FRONT SPRING mp> HARD
S MS M MH H
SILVER PINK BLACK YELLOW GOLD
OTW123@ | UTW009@ | OTW123® | UTW009® | OTW123@
S M MM MH H
SILVER BLACK YELLOW BLUE GOLD
OTW124©@ | OTWI1240® | UTWO008@ | UTW008® | OTW124@

KRR

Chassis Protector Sheet (OPTIMA MID)
v Y—TATIE—Y— A TTAIIVE)

oI 18 Ob=[l] o=

010 x2pcs 010 x2pcs x2pcs E o)
[| %26x6mm

Xx2pcs X2pcs
( i x6pcs
@Ux4pcs

x2pcs

Gold Damper Front (OPTIMA)
7Y FdA=IWREYN—=(FTT4)

oI [EE g Ob« YW

X2pcs X2pcs x2pcs
FH M2.6x6mm

|
OO Ao
A 4
@ x6pcs

O

Gold Damper Rear (OPTIMA)
VY A=)V REYIN—=(FTT4)

W5309GMB W5310GMB

é?p%g aﬁeas:);fg ﬁparately é%%lg) ;fe?}fﬂ ?parately
G%O %o
ovS2. | N3P,
/ o2 % %Q / o % A
S0P Noleld

VVC Triple Cap Thread Big Bore Shock Set (30)
WCR)TIVF vy T ALY REYSRT V3w 74y M30)

W5309-34

Xx2pcs

VVC Triple Cap Thread Big Bore Shock Set (38)
WCMZIbFvyTALY REYIRT7av 74y H38)

W5309-36

Xx2pcs

Big Bore Spring(L=44/3.4/2pcs)
EvIRTRT VT (L=44/3412 )

W5310-21

x2pcs

Big Bore Spring(L=44/3.55/2pcs)
EvIRTRT) Y (L=44/3.55/2\)

W5310-22

Big Bore Spring(L=63/2.1/2pcs)
EvIRTRTV/J (L1=63/2.1/2A)

PNGS4820 ~ PNGS4836

Big Bore Spring(L=63/2.2/2pcs)
EvIRTRT) /7 (L=63/2.2/2\)

Steel Pinion Gear 1/48 Pitch PNGS4820 20T PNGS4829 29T
AF—IVEZAVFY 1/48E Y F PNGS4821 21T  PNGS4830 30T
PNGS4822 22T  PNGS4831 31T

PNGS4823 23T  PNGS4832 32T

PNGS4824 24T  PNGS4833 33T

SS M3x3mm %PNGS4825 25T  PNGS4834 34T

PNGS4826 26T PNGS4835 35T

Steel Pinion Gear PNGS4827 27T PNGS4836 36T

MKITSTD  PNGS4828 28T
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OPTIMA MID ‘87 WC Option List

50 mm Tires / Wheels Blushless Motor

37051B R246-8584

OTT244 MB /H UTHO002 WT /Y
S\ e for for
g 3 2N\ , \ Brushless Brushless
B A \ Motor Motor
© x2pcs O x2pcs — \
B!ock Tire 50x83x36mm MB Medium 8D Rear Wheel 50mm WT White
7Ry754% H Hard 8D Yk a—lb Y Yellow LE MANS 240S ESC(60AMAX 13.5T) | | Silicone Sensor Cable 210mm
Jb+<X> 240S ESC(60A/MAX 13.5%2—>) \)aver¥—4—7)b 210mm
OTH245BK/SCB/Y/W OTH246 W/Y
x2pcs x2pcs
BK Black —
SCB Satin
Y Yellow 8SP Wheel 50mm W White
8KR—IVRA—IL W White 8SP RA—Ib Y Yellow
OTW131 LE MANS 240S Brushless Motor (15.5T) LE MANS 240 GLD Brushless Motor 13.5T
X2pCs )V 2405 FTSYLRE—%— 155T )V 240 I— )UK FSYLRE—SE— 13.5T

Blushled Motor

70703 82245

for
Brushled
Motor

Mold Inner Sponge (50mmHard)
E—IVRAVF—RED

2.2 inch Tires / Wheels
OTH247 W /Y FAT201 SB
For 2.2 Front Tire x2pcs | | For 2.2 Front Tire 540Class G-Series Motor G2X(Single 20) | | 60A Brushed ESC KSH KA060-91W
— S 2 N 54095 GV1)—XE—%— G2X(Single 20) KA060-91W 75 E—42—FR57KESC 60A

2.2in Front Tire X2pes © x2pes
224VF 7OV M2AY SB Soft

FAT202 SB

For 2.2 Rear Tire

2.2in Dish Front Wheel W White
224VF Fava7av b RA—Ib Y Yelow

OTH248 W /Y

For 2.2 Rear Tire x2pcs
=

Le Mans MOTOR (Brushed/30Turn)
Le Mans E—42— (75%+30%—>)

2.2in Dish Rear Wheel wwhie| |2.2in Rear Tre © *2PCS O x2pes
224 VF T4y v KA —)b Y Yellow | | 224F Vv Z2A¥ SB Soft
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IN—V%
Part Names

Ny T ) —

AEN
Description

BATTERY

P

IN—Y%
art Names

AES

Description

GAB4202

A bL— kN7 (60C/7.4V)
GA-B-60C-4000-
2S1P-HardCase-8

71322 SPEED HOUSE 7.2V 22HV Shvak vl SPEED HOUSE 7.2V 36HV KBEB RENZAT
Ni-MH /\w 7 1) — Ni-MH /w7 1) — Ni-MH /\w 7 1) — Ni-MH /w7 1) —
SPEED HOUSE 7.2V 22HV High power type SPEED HOUSE 7.2V 36HV High capacity and high power
Ni-MH Battery Ni-MH battery. Ni-MH Battery type Ni-MH battery.
Gens ace LiPo 4000 YRy F1)—

Li-Po Battery

BHEAZA TNy T ) —
High power type battery

TZAHIV A4V CHEMICAL * OIL

IN—=Y%
Part Names

D> IFv51) X (3g)

AP
Description
7y BRI Y 1 R

=]

IN—=Y%
art Names

o BBAER—IV> 25 1) A(10g)

RE

Description
~—IVT7ERT R

HG Joint Grease

Grease for joint part.

£RI\—Y DTSR BEENAD
Use into metal joint parts. Reduces the wear

96162 | Ring Gear Grease (3g) Fluorine special grease. 9651 High Durability Ball Diff. Grease (10g) | Dedicated grease for ball diff.
FYDOEFEE R
Reduces wearing of gear

96508 HGYaA TR DEE 2N 1)z AP

V)Y F4IV  SILICONE OIL

IN—Y% AB IN—Y% AR IN—Y% AR
Part Names Description Part Names Description Part Names Description
SIL | &) a>#AAJU#300 (80cc) SIL | &) 3a>7AAIL#2000 (40cc) SIL | &Y O#AA)L#40000 (40cc)
0300-8 | Silicone Oil #300 (80cc) 2000B | Silicone Oil #2000 (40cc) 40000B | Silicone Oil #40000 (40cc)
SIL | ) a>A1)L#350 (80cc) SIL | <) 3>7AA1L#3000 (40cc) SIL | 1) 3# A IL#50000 (40cc)
0350-8 | Silicone Oil #350 (80cc) 3000B | Silicone Qil #3000 (40cc) 50000B | Silicone Oil #50000 (40cc)
SIL | )37 A IU#400 (80cc) SIL | 21371 JL#4000 (40cc) SIL | YA L#60000 (40cc)
0400-8 | Silicone Oil #400 (80cc) 4000B | Silicone Oil #4000 (40cc) 60000B | Silicone Oil #60000 (40cc)
SIL | )27 A L#450 (80cc) SIL | )37 L#5000 (40cc) SIL | Y37 4)L#100000 (40cc) =55
0450-8 | Silicone Qil #450 (80cc) 5000B | Silicone Oil #5000 (40cc) 100000B| Silicone Oil #100000 (40cc) fz Cdifts
SIL | )37 b#500 (80cc) SIL | )27 A 11#6000 (40cc) SIL | 21)2>7#AL#200000 (40cc) ’
0500-8 | Silicone Oil #500 (80cc) 6000B | Silicone Qil #6000 (40cc) 200000 | Silicone Qil #200000 (40cc)
SIL |2 # A JU#550 (80cc) SIL | &) a>AAJL#7000 (40cc) SIL | )37 )L#300000 (40cc)
0550-8 | Silicone Oil #550 (80cc) 4V~ 7000B | Silicone Qil #7000 (40cc) P 300000 | Silicone Oil #300000 (40cc)
SIL |37 A)L#600 (80cc) | | for shocks. SIL |37 A)L#8000 (40cc) | | for diffs. SIL | U3VFA]L#500000 (40cc)
0600-8 | Silicone Oil #600 (80cc) 8000B | Silicone Qil #8000 (40cc) 500000 | Silicone Oil #500000 (40cc)
SIL | &) a7 U#650 (80cc) SIL | )37 #9000 (40cc) SIL | 31 3>#4)b#1000000 (20cc)
0650-8 | Silicone Oil #650 (80cc) 9000B | Silicone Oil #9000 (40cc) 1000000 | Silicone Oil #1000000 (20cc)
SIL | &> #AAJU#700 (80cc) SIL | )37 AJL#10000 (40cc)
0700-8 | Silicone Oil #700 (80cc) 10000B | Silicone Oil #10000 (40cc)
SIL | )37 A b#750 (80cc) SIL | <Y 3av7#1L#15000 (40cc)
0750-8 | Silicone Oil #750 (80cc) 150008 | Silicone Qil #15000 (40cc)
SIL |37 AU#800 (80cc) SIL | Y74 L#20000 (40cc)
0800-8 | Silicone Qil #800 (80cc) 20000B | Silicone Qil #20000 (40cc)
SIL | 1) >4 1)U#850 (80cc) SIL | )37 A)L#30000 (40cc)
0850-8 | Silicone Oil #850 (80cc) 30000B | Silicone Oil #30000 (40cc) |-

7774t 1)— ACCESSORY

LS

IN—Y%

RE

IN—Y%

RE

No. Part Names Description Part Names Description
36218 AVN—=Ey FAZVF (RT %y M) | 8V —0fegslcgdizz ey R 720028 SPEED HOUSE C-02BACE—7 F v —J v — EAIADNMH BA— b hv FRESR,
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance SPEED HOUSE C-02B AC PEAK CHARGER | 1A Output Auto Cut-Off Charger.
36231 SPHAT7ITvI)—<— RT 4D T ~BNRICER) 80907 KYOSHO SPEED HOUSE %IV F/\y 7!) = F 19— Ny T7)=DAVT 1Y 3 V% BEHA
SP Knife Edge Reamer Tool for making holes on bodies. KYOSHO SPEED HOUSE MULTI BATTERY CHECKER | Easy measurement of battery condition
KRFRT YL ARUARTAHYE—=A—b | RUARTADHy NS YT I Ak (609) SLFEBRVIAN
36261B| KRF Stainless PC-Body Scissors Straight | Suitable for PC-Body cutting. 96161B| Setting Weight (60g) Weights for balance adjustment.
s62618| AT LARUNRT(1v8—h—T | RUNFT/O@S0A Ml
KRF Stainless PC-Body Scissors Curve | Suitable for cutting curved part of PC-Body.
GACoto0D| CEnsace LWPol\y7)-707 74— 6t V/AER) | REBOLPo/ Ny 7555707/ 5~
Gens ace LiPo Battery Protector (2-6cellfor Charging) | Protector that protects the LiPo battery when charging
GACO101 | GEnsace LPo\y7Y—2=71\y 7 (BOXGAT) | Feies. (REBSICERIGRE Ny ¥
Gens ace LiPo Battery Safe Bag (BOX type) | Protecive bag that is convenient for charging and storage

% —EZRN—VERFE L TWVEWN—Y D\ W E T,
Z0Ha. RBN—YREBEDZATNTVET,
Note that some parts are not sold as spare parts!
[=]
¥ ANT /A T2 3V IN—VEEIEWEBS 1 b ETEZEWL,
Please see the website for spare & option parts prices.

www.kyosho.com [E]*

=]

43



44




45



"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RRFANTIN=Y A TaVIN—YDBAFE

HTNSOASEIEEFERICRSE TORIEEET

O DZI DL GALTLEDIBETLANTIN=Y A T3V I\—V %z E
AL TTEBVICETENTELT,

O\ —VEIBETEEBALTVREID . BEICTHEVSER . REF VS
A3V T THBATRHIENTELY,

HKEZHWHEICK ) EXFHERDPELZYET, REWEBY 1 M TTHERILEL,

XBETFEARIIE - KRIAREELLIIBEREFEXLOERICLY ., BNZBEHNTETWN
ETDTHoDLHTTHEIIEL,

1.E¥FTIRIBETERHLIIEL,

FTE. BELDBEDN COEREBEVRD W LW BEICTRIELTZEN, SHFED/N—Y DE
EONSNISENBATEE I, TOBRICHI/EURGRAEZ BFEICESEBADNAL—XIZIET,

7

BIETCTHED/N—Y D EERIINOTIHETEHE RBDIA Y A4V I\—VEXE ZFBINEZDH TEXTEEY,
A2 54V N=YVEXREIE CHRED/N =Y DREPHESFZERSIEICTEXLTLLEV TEEREREZ BV
ITNISHEE T BERDTEEN BIEICBEIFLET,

K—EBER S TV EWLWSESTEVNET,

A: BIREREIE TRHER B: BIECRHER/N—Y%E CTEXHNSH3~4HT
N—YDRBLEES AN LAEEZIS, BEHRODTEED. BEIC
Y B, BEIFLET,
- : A5y
w0 = =Y ER(E
y BiREIEZD
ATvh—H
BENTY,
\ J

~
A>3y T THEATS,
[=];: 22 =]
https://rc.kyosho.com m
ARTIN=YR A Tav =V 7ot —%
BEEZRTIBATARIENTEET, E
J
mEtait

7243-0021 5] || IEAE3050 BATZR A1 8 T—TF
OBV EHIFI—H—1KRET
&t 046-229-4115 24185 © B~28 (fiRA%FR<) 13:00~18:00



The service mentioned below is available only for Japanese market.

MW, R ELTAPRLROEHMVEESEE

ZhoDY—ERZBFERICRSETIEETT
(2D @uchy, BELTHTLEFLVDEVAGECEVE LD, CHAVNRLE
. BABERE, RE1—F—EREASELAEREL,
s RE1I-TEREABHLAEORE. STRENEH, TROSMOAYEE
s CRBREETRADS X, 77 v I AKRIEBETEREY <REW

RENDERVERE - TRE1——H8%ZE]

REICBEVEEORIE, TREI—Y—HEHKE I TERLEL,
BEVWE LD, HFicEm Pl BkEEREZ CAED S X il /HURSRBRAEDON—IJ#, 17285, BfaEs
(F—No)ZBWL2EE, GLAENKEFNICHMSELEEN

szcospuatis: 046-229-4115 BETOBMV A EIE FR~LR(RERER)13:00~18:00.

xcosmuaes: 046-229-4032 RTINS e Baianens

BECOSMLARIE 1 T243-0021 R/ IR BEA™ MHEH3050 EARTVARAA 22T —
ARttt 1— —HE%=E

-------------------------------------------------------------------------------------------- SEU R oo

SHVESEAR

BEWEERIE FAXEIEBMETHEEIIEEV BEFEIE RE CRADOIAZEBEL TIREET,
EEDBEIF. BEVEERABOIE—Z2RELTLETN

[ & No.30643 |%m&% |  OPTIMA MID '87 WC Worlds Spec 60th Anniversary Limited )
54 MEHFE [THEA
Cﬁ%)dg (%Eﬁ _ _ ) ﬁ#%a fE 4ﬁ E
ER | Fidat - E—4H—
wAREN CRAD oI
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~E4 R/CFE ) F
F —_—
cE®E | T T .
P el
JAC]
TEED | ms
B 56 ( ) FAX ( )
FHOREIC | .
Ejﬁﬁﬁﬁfﬁaﬁ% 5 ( ) FAX ( )
| B~ 2RREER)1300~ 180T EERKARLEEET & ZAINo.smAm )
4 _ N\
BEVEE TEAMR e SR o~ HPERES(F N ERV AL BN RACREY,
\_ Wy,

KEBHASE TR, BEFROEANBROREICAZANTEVET, BFFRLY D, EAXRUEHOEEZBCTHY ABBROBEABRICOEE LTI (1)~Q)DIFAZEREJ|TTE=FITIRM
LIEWRATIBE5BILREHY EEA. ()BERDEFDEEZRIIIIFE. QERICEDERTHERERITIEE. ()Y —ERDRUDHHHDEFTICHTY 5155,



IKKyOSHO

HE FINEST RADIO CONTROL MODELS

Rt

T243-0021 #HE/REARHREAE3050 EAT I X MXA VR T—TF
@1 —EHKEEEESE 046-229-4115

[A-h—iEroRiERsERLT HEVEEIE | BR~SBREAER<)13 1 00~18 : 00
BRIRICEZELHELLS, | ee622300-1 PRINTED IN TAIWAN
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